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Ship To: 1 Order Dete:d3/31/201¢  CERTIFIED MATERIAL TEST REPORT

L 0B OV SIDEATUL SA DB CV P0 No:GERDAU CORSA. GERDAU AMERISTEEL
jd ‘i;.’;l S10930918KR0 392 GARND CENTRAL BLVD MLl Crder No:3720106 Fidlothian #il1 -
AVENTDR PRESIDENTE MASARYK  MILO DISTRIBUTION CEXNTER Load No:1319478 2 300 Waré Road
HERICO CI2Y ) TC lanifest Ho:20E2 AR AMBISTEL . o ovhian, T8 76065
115710 14 18043 s {9721175-8241

SIZE GRADE 16T BRO20SE
SEECTRICATIONS B21L44E /WS X6 292757250 AT/ izt SF BRS
ASTH a%-(dz, 2637-C6a, AZT2-(6
HEAT NO: 22838620 CHENICAT BNALY{SIS
C M ? § 8 Cu W r M S ¥y OB M CR
08 .88 .01z 23 T3 G €3 .023 .01r .00l 903 .02r .
tiald Strength 3erd Tost B0
KST ¥Ez I Gzg2 Lengih 213, Result §
3730 381 3 . Ein 200 m
36.8 396 733 503.4

200 m
TEREILE TEST RATIOS
YLD/TEES TLD/TENS

.77 N

A1l mancfacturing processes of this product, inciwding electric arc MELTING and continucus CASTING, cccurzed im the 0,3.3.
CKTR complies with N 20201 3.1

"I heraby certify thet the contents of this report are correct and accurate. BlL tests and operations performed by this

raterial turer or it sub-contracters, when epplicable, are in compliance with the recuirements of the material
specificazions and appiicable purchaser designated requirements.”
igr &{M £ s S onSzio—mDateriul. 2, 210 Signed: Date:

70W L. RALTIRGLON: Qualily ASSULENCE MENager Fotary Fuslic Tif applizebla]
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Ml o Ship To: 1 Ocder Date:33/3i/2010  CERTIFIED MATERTAL TEST REPORT
SIDERTIL S OF ¥ SIDERTIL B3 £ OV B0 No:GERDAY CORSA GERDAU AMERISTREL
ar% 1;");;3%123(&@ 402 GRD $i1) Order ¥o:3720106 Kidlothian Mtk
EVENTDA PRESIDENTE YASRRYK el Load No:l3:8478 305 Ward Road
VEXIC) 2ITY bF Hanifest No:20:€313 B o e "

¥ Hidlothian, TX 76063
11570 W (872 775-8241
PROAUCT

WF BEAYS

S8 GRA
SPECIFICATION #21 X 443 / w530 X €5 €92/572-50

AT R6-0%a, R932-0f, AST2-06

HEAT NO: 22333640

¢ P § 08 v MG M S VoM B

66 .93 .02 .020 .22 .29 .09 i1 028 0L .00 .03 0% .28
PHYSICAI. PROPRATIES
Stecinen dxea Elongaticn A
¥ o] 3q e 5 Gage Le §
154 5189 ¢ 3.9 248 8l
4 6263 P 831 234 ¢ln

YLD/TENS
Ny

e

Al zanufacturieg processes of this product, including

238 lectric arc MELTING and continzous CASTING, cccurred in the 0.8.A.
CHTR compiies with BN 10204 3.1

rLify that the costents of this report are correct and accurate. ALl tests and operations periormed by this
ufacturer or its sup-contractors, when applicable, ere in compliance with the requirements of the material
specifications and applicable purchaser designated raquirements."

Date:del. 26, 2010  Signed:

Date:
Urance Manager Hiotaxy PUBLIC (17 aopiicable)
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Bill To: Ship To: & Order Date:33/31/2010  CERTIFIED MATERIAL TRST REPORT

SIDERTUL SA 28 CV SIDERTUL S& DB OV 0 No:GERDAD JORSE GERDAU AMERISTEEL
RFCS  SIDY30S1BKRO 402 CRAXD CENTRAL BLYD Bill Order Ho:3720105 Yidicthian #i1)-
AVENILA PRESTDENTE WASAEYX  WILO DISTRIBUIICN CENTER Load M6 1€ I ¥iard Road
MEXICC CITY DF LAREDC X Eanifest 1i5:20:6210 ICAGERDAL AMERISTEEL Nid: ™ 76655
1153 M 78345
$izz ) GPADE LENGTE : 2RODCT
SPRCITFICATIONS ® 21 X 443 7 WA30 X 65 982737250 46 PP/ 12,392 8 WY ZERMS
ASTM AZ-DZa, 2092-032, R$72-06
HERT KO: 22530970 CERCIOAL RALISES
C ¥ ? N 3i QM (54 o Sn VoA W o
08 33018 033 .26 .23 .08 16 L0300 099 .30z .gDd 321 2
Z{SICAL PROZERTIES
Yield Streagth ensils Straagth Spacizen Aze2 £loacation Bang Test i
K81 WPa K51 Pa I Ha Y Gage Length Dia. Result %
53.1 4006 5.8 526.¢ 0.618 399 i3 8In 200 am
53.5  403.% 74.3 526,1 9.648 618 280 8In 00 m

TENSILE 73
YLD/TERS

-
T

ALl ranufacturing processes of this preduct, incliuding eleciric are MELTING and contimuous CASTING, scourred in the 9.S.A.
CMIR complies with 2N 10204 3.1

"I heredy certify that the contents of this report are correct and aceurate. Al! tests and operations performed by this
material mamafacterer or its sub-contractors, whes applicabie, are in compiience with the requiremsats of the material
ifications and applicable purchaser designzted requirements.”

Datecdai, 26, 2010 Ziened: Caze:




ship To: 1 Crdar natesz/al/zmo CERTIFIED MATERIAL TEST REPORT
SIDERTUL SA DT OV

70 Ho:GERDAT CORSE GERDAU AMERTSTEE],
402 GRAND CENTRAL BLYD 111 Order Ho: 3'/0105 Hidlothian Millk
MILO DISTRIZITION CENTER Load No:13194 e 306 Hard Road
LAR;BO s ¥anifest Kc:?OiSEEG K GERDAD AMERISTEL Midla;hiaa, % 76065
18045 us (372)175-82¢1
SIIE GRADE IENGTE ZRODUCT
WILX 466 /WS X 66 852/572-5) 05712050 HF BEAMS
R332-062, B572-06
HEAT %0: 22585120 CEBYICAL RNALYSIS
C M ? § 08 o Moo oM s VoA W gz
LN L ) R B [ R T < R I I LA
Yield Strengih Tensile Strengin Specimen Area Elongation Bead Test )
KT iea %1 ¥pa S9in Syem 5 Cage length Cia. Reselt %
T4 50 2.643 15 3.3 §In 20 i
3.7 58 3.682 821 %2 3 200

ALl manufacturing processes of
CHIR complies with EX 10204 3

is product, including eiectzic arc ¥ELTING anc continuous CASTING, occurred in the 5.S.A.

"z ipvebv car

that the contents of thls repor: are correct and accorate. All tests and cperaticns p.rromed by thiz
urer or its sub-contracters, when appliczble, zrs in compliance with the requirements of the material
s 2nd applicable purchaser designated requirenents."

e £ f&gﬁ@aate:m. 26, 2000 Sigred: Late:
. Harrington: Qualily 28sirance Manager Hotary Public 1if applicable)
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‘Iﬁéx i’glz‘ o g,w ;fm 1 Order Date:03/31/2010  CERTIFIED MATERIAL TEST REPORT
SIDERTCL SR D3 3 SIDERTCL S LT ¢V 20 Ho:GERDAT CORSA GERDAU AMERISTEEL
;ﬁ Dﬁrgﬁgoeiaxéo - 2 6 "R}fm CERTRAL BIND Mill Order We:3720166 Midlothian %11 -
WENIDA PRESIDENTE MESRYTK  MLO DISTRISCTION CENTER Load No:1319478 e aneiorm, 300 Fard Roed
KEXICO CITY RN hed Hanifest No:23i821¢ AW widlethizn, T °,5n55
1157 08 s T 75241
SIZE GRADR LENZTH PRC2ICT
SERCTFICATIONS WZlXaad /w3 % a5 §92/572-50 0 P77 12392 WT BEMMS

ASTH R6-0Sa, A932-0%3, 2572-05

HERT NQ: 22355130 CREXICAL ARALYZIS
C M 2 3 Si Ce o {r 4o S v Al [
7.9 0 g .3 32 1 il L83 .00 .202 .oM 017 .z
BEYSICAL 2ROPERITES
KS: K¥Pa 81 Hra g 5 e ¥ Gage Length §
5310 386 0.2 484,45 6,853 £25 6.5 8l 200 mn
3.5 3183 .2 4990.3 8.647 [N | €ln 200 mm

TEESILE TEST RATION
C/TES YID/TESS

ALl manufacturing proce e of this product, inciuding electric arc MELTING and contingous CASTING, occarred ir the 5.5.A.

UMTR complies with 2

"1 hereby certify th of this report are correct and sccuzate. R fests and cperations pe:fowec by this
raterial manufacturer ot its sus-contractors, when applicable, are in cozpliance with th= requirements of the material
sp:c:.ficanc's and appliczble purchassr designated recuirements.*

Fee 2 /é—m‘;‘zé;pgate sl 26, 2010 Signed: Tate:
Tox L. & gt surance Hanager Retary PubIic (17 appiicabie]




